Sporis/Art =

FUNCTIONAL TRAINER

12/3/18

BBL  Description QTY Part Number BBL Description QTY Part Number
001 OWNER'S MANUAL 1 097-261-020 088 PULLEY A971-08
002 TOP COVER - REAR 1 S972-002 089 STICKER - WARNING DF-101-020D
007 ZIP TIE 6 E872MA-287A 090 TOP COVER BRACKET S972-090
011 STACK GUIDE TUBE 2 S972-011 091R |SCREW - P (M5*P0.8*L8) 12 ]002-211-252
012 BUSHING 2 |A911-36 091S |WASHER - F (D13*D5.2*T1.0) 12 ]003-301-012
014 SCREW - P (M5*P0.8*L10) 2 002-211-253 091T |COVER SIDE BRACKET 6 197-210-75L
015 RUBBER CUSHION 1 |A951-84 092 STICKER - ROUND 2 032-663-180
018 PULLEY BRACKET - GREY 1 S972-018 093 NUT CAP - (M10*P1.25) 2 S972-093
019 PULLEY 1 |A971-08 094 HOOK 8 [S972-094
022 SCREW - B/H (M8*P1.25*L15) 4 1002-205-812 095 SCREW - M/H (M6*P1.0*L15) 16 ]002-203-023
023 WASHER - SP (M8) 4 1003-302-010 096 COVER BRACKET 2 |S972-096
025 NUT - H (M10) 1 001-102-141 100 RUBBER CUSHION 1 |A951-84
026 CUSHION RING 2 |A911-37 101 SCREW - P (M5*P0.8*L10) 2 002-211-253
028 GUIDE RING 4 |A911-38 102 COVER BRACKET 1 S972-102
029 CUSHION RING 2 JA911-41 103 WASHER - F (D20*D8*T1.0) 2 S972-103
030 SCREW - B/H (M5*P0.8*L25) 4  |S972-030 104 SCREW - M/H (M8*P1.25*L.15) 2 C572R-132
031 SCREW - B/H (M5*P0.8*L10) 2 002-205-510 107 END CAP 2  |A911-27
033 SCREW -B/H (M8*P1.25*L.18) 2 002-205-813 107R |STICKER - USAGE 2 097-463-020
034 WASHER - SP (M8*T2.0) 2 003-302-006 108 REAR FRAME SUPPORT 1 S972-108
035 SET FORK 1 JA912-26 109 NUT - H (M10*P1.5*H6) 4 001-102-140
036 16-POSITION TUBE 1 |S972-036 110 LEVELER 4 |DF-101-159
037 WEIGHT STACK BUSHING 28 |A911-46 110S |GROUND ANCHOR 2 197-210-050
041 WEIGHT PLATE - 10KG 14 |S972-041 115 PULLEY 4 |A971-08
042 SCREW - B/H (M6*P1.0*L20) 4 1002-205-620 119 TUBE SHEATH 2 DF-100-094
043 WEIGHT STACK CUSHION 2 |A911-48 120 SCREW - M/H (M4*P0.7*L8) 4 |002-209-143
049 BUSHING 4 S972-049 121 END CAP 2  |A991-09
050 ROLLER 4 S972-050 128 STICKER - USAGE 1 S972-128
051 PULLEY BRACKET 2 S972-051 129 STICKER - WARNING 1 DF-101-008
052 SCREW - M/H (M6*P1.0*L12) 4 |002-203-027 135 CARABINEER 2 |A918-18
053 SCREW - B/H (M5*L30) 2 S972-053 140 PULLEY 2 |A971-08
054 PULLEY 2 JA971-08 141 SCREW - B/H (M8*P1.25*L55) 2 002-230-850
059 STOPPER 2 S972-059 142 NUT - H/N (M8) 2 001-101-080
060 CABLE - (146.7") 1 S972-060 144 SCREW - H (M10*P1.5*L35) 4 S972-144
062 STICKER - USAGE 1 S972-062 145 WASHER - SP (M10) 4 003-302-008
063 STICKER - LEFT 3 000-063-044 146 WASHER - (D19*D10.2*T3) 4 S972-146
064 STICKER - RIGHT 3 |000-063-045 147 CAP 2 |C575U-436
065 WASHER - F (D16*D10.2*T1.0) 4 |003-301-141 152 SCREW - M/H (M6*P1.0*L15) 4 002-203-023
066 COVER FRAME 2 S972-066 153 TUBE SHEATH 2 |A971-38
071 SCREW - M/H (M6*P1.0*L15) 14 1002-203-023 172 SCREW - B/P (M4*12) 4 002-207-130
072 REAR COVER S972-072 173 PIN PLATE 2 |S972-173
073 COVER BACKET S972-073 174 SCREW - M/P (M5*0.8*L12) 8 S972-174
074 SCREW - M/P (M5*L12) 16 ]002-210-036 176 END CAP 4 |A912-46
075 SCREW INSERT 12 ]000-076-820 177 HANDLEBAR CAP 2 C521R-170
076 COVER BACKET 1 S972-076 178 GUIDE TUBE 2 S972-178
077 COVER BACKET 2 DF-101-005 180A |CABLE - (356.7") 2 197-251-021
082 PULLEY 4 |A971-08 186 PULLEY 4 |A971-08
083 SCREW - M/H (M6*P1.0*L12) 4 1002-203-027 191A |PULLEY BRACKET - NEW - GREY 2 191-050-30K
084 WASHER - SP (M6) 4 |003-302-011 301 ROPE HANDLE 1 S972-301
085 WASHER - F (D20*D6.3*T1.5) 4 |003-301-043 330 HANDLE 2 |S972-330
086 PULLEY BRACKET - GREY 4 196-010-04K 339 STICKER - LEFT 1 000-063-044
087 PULLEY COVER 4  |S972-087 340 STICKER - RIGHT 1 000-063-045
Page 1 of 2

partsorders@gosportsart.com




Sporis/Art =

FUNCTIONAL TRAINER

12/3/18

BBL  Description QTY Part Number BBL Description QTY Part Number
342 FOOT STRAP 1 197-251-050 454 GROUND ANCHOR ASSEMBLY 197-291-980
401 TOP COVER - FRONT 1 S972-401 T401 |HARDWARE KIT S972-T401
402 AXLE 2 S972-402
403 AXLE 9 DF-103-426
404 ADJUSTMENT HARDWARE 1 S972-404
405 UPPER COUNTERWEIGHT 1 S972-405
406 CABLE BRACKET 1 S972-406
407 SET FORK 1 S972-407
408 PLATE STICKER SET 1 |S972-408
409 SELECTOR FORK - W/CORD 1 ]JA911-50
410 RETRACTING CORD 1 ]JA911-51A
411 STACK FORK 1 S972-411
412 AXLE 2 S972-412
413 ROLLER ASSEMBLY 2 S972-413
414 COVER FRAME 2 S972-414
415 COVER BRACKET 1 S972-415
416 COVER BRACKET 1 S972-416
417 COVER BRACKET 2 S972-417
418 HOOK ASSEMBLY 8 S972-418
419 MAIN FRAME 1 S972-419
420 REAR FRAME SUPPORT - RIGHT 1 |S972-420
421 HARDWARE SET 6 S972-421
422 LEVELLER 2 DF-102-028
423 RUBBER FOOT 2 P711-414
424 AXLE 4  |S972-424
425 FRONT FRAME SUPPORT - RIGHT 1 S972-425
426 REAR FRAME SUPPORT - LEFT 1 S972-426
427 FRONT FRAME SUPPORT - LEFT 1 S972-427
428 FRONT COVER ASSEMBLY 1 S972-428
429 COVER HARDWARE 6 |A912-68
430 AXLE 2 S972-430
431 PULL UP BAR 1 S972-431
432 RUBBER BALL ASSEMBLY 2 S972-432
433 AXLE 4 S972-433
434 PIVOT PIN 4 S972-434
435 BUSHING 2 |S972-435
436 ADJUSTMENT TUBE - RIGHT 1 S972-436
437 FIXED PIN 2 S972-437
438 FIXED PIN 4 |S972-438
439 ADJUSTABLE FRAME 2 |S972-439
440 ADJUSTMENT TUBE - LEFT 1 S972-440
441 ANGLED HANDLEBAR 1 S972-441
442 HANDLEBAR - LONG 1 S972-442
443 HANDLEBAR - SHORT 1 S972-443
444 HANDLEBAR - BICYCLE STYLE 1 S972-444
446 FRONT COVER FIXED PLATE ASSY 2 S972-446
447 FRONT COVER - RIGHT 1 197-291-470
448 FRONT COVER - LEFT 1 197-291-480
449 LEVELER 2 P755-489
451 COVER FRAME 1 197-291-510
452 COVER FRAME 1 197-291-520
Page 2 of 2

partsorders@gosportsart.com




No. Diagram Tool Needed

GEB-F101E

GEB-F101C

GEB-F101D

RS AV e

GEB-F10IE | OPTION

T401 Howrol k ()

AN

° JS i
? s

e CHANGE DESCRIPTION CHANGE | Name OIS | MM [SALES BLOW UP DIAGRAM|PIASRAN [ Cop crnia
DATE NO. DRAWN '
2014.08.05 GEB—FlOlB AR A ZS Y, RS MEX @@@T@%@é@ BY QTY 1 S97¢2
RESTRICTED USAGE | — veRSIoN | AL | XX MODEL
PLEASE DON'T FORVARD TO ANYONE WHD ISN'T AUTHRIZED | BY ratio | 1113




g

round fixin

g

(@]

|

M

~

o

~—

L

| Qd
(AT N
Ll | O
O wm
. _
g =
< 5 =
A= >
=

z

v

]

I

—

a

o

S

=

==

3

m

)

W >
3

z >
)

i)
leﬂ.
> —
" g
Elxl2| P

[2'4
5o |4 g
W g
> oo
Im = m
a =

S7]|

ICTED USAGE

PLEASE JON'T FIRVARD T0 ANYONE WHD TSN'T AUTHIRIZED

SoRt:

FIrNESS

RESTR

NAME
ESHE

MEX
WEIE

CHANGE
N,
05-20141126M

05-20151101M

6 eER B3

CHANGE DESCRIPTION

~F101F , s aae]

#B2=GEB

84(753)

2014.12.04 | 4O\ FRBED |
20140805 | AN

20151102 | L0\ [420] (428 lsre@@R 454 s wsaE srasE




When you

:eed to change
old cable assy. ,please
send one set to upgrade,

Iten NO.19729199K/
19729199C

Y
GHANGE CHANGE DESCRIPTION CHANGE | NaME @ ﬂj ﬂj - uNITs | MM [SALES BLOW UP DIAGRaM | ("™ | GEB-F101C-B
20141223 | A, S, (@) %60 CD% ) 05-20141120M | AW E@@T @ HZE BY oty | ] $97¢
[FITNIESS
2016.05.05 ﬁ%ﬁ%ﬁl‘%—ﬁﬂ%ﬁ%ﬁﬁGEE—PO% 05-20160503M | FREX RESTRICTED USAGE | — VERSIN| Bl | XX MODEL
PLEASE DONT FORVARD T0 ANVONE WHO ISNT AUTHIRIZED | BY ratmm | 1110




CHaNGE CHANGE DESCRIPTION CHENCE | NamME
20130905 | A\ st s G40 moweras (00) s

SPoRtSAliy

[FITINIESS

RESTRICTED USAGE
PLEASE DON'T FIRVARD 101 ANYONE WHD TSN'T AUTHIRIZED

DIAGRAM

UNITS MM SALES BLOW UP DIAGRAM NO GEB-F101D-A
DRAWN '
BY Ty 1 S972
VERSION| A1 XX MODEL
VERIFIED
BY rRaTin | 11/




((((@@eeaw. o

19-position stock vertical tube

461

CIONGE CHANGE DESCRIPTION CHANGE | NamME
2014.0805 | ANEAEH4S3|HENIE, HWEA[461] M

SpoRtSAnt

[FITNIESS

RESTRICTED USAGE ,
PLEASE DON'T FERWARD T0 ANYONE WHD ISN'T AUTHIRIZED

DIAGRAM

UNITS | MM [SALES BLOW UP DIAGRAM ND GEB-F101E-A
DRAWN :
BY QrY 1 S972
VERSIIN| A1 | XX MODEL
VERIFIED
BY ratin | 14




	S972.pdf
	GEB-F101A-A1(S972) (2)
	GEB-F101B-C0(S972) (2)
	GEB-F101C-B1(S972) (2)
	GEB-F101D-A1(S972,DS972) (4)
	GEB-F101E-A1(S972,DS972) (4)


